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Which one of the following treatment options should be
considered next?

Which one of the following treatment options
should be considered next?

Refer for cognitive-behavioral therapy.
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Minor depression

Major depressive disorder

3/21/2022



19

20

3 Stages of bereavement l

3/21/2022

10



21

22

3/21/2022

11



3/21/2022

23

24

12



25

26

16 sessions

» Sessions 1 — 3: » history, daily grief

monitoring, education

» Sessions 4 — 9: » memories and
pictures

» imaginal conversation
with deceased

» Sessions 10 -16:

JAMA Psychiatry. (2016) 73(7): 685-694
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https://www.ncbi.nlm.nih.gov/entrez/eutils/elink.fcgi?dbfrom=pubmed&retmode=ref&cmd=prlinks&id=27276373

NNT = 3.6

SSRI did not

improve outcome

JAMA Psychiatry. 2016 Jul 1; 73(7): 685-694.
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Among those who do not acknowledge
sustained sadness, anhedonia for at least 2
weeks is necessary for a diagnosis of major
depressive disorder
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https://www.ncbi.nlm.nih.gov/entrez/eutils/elink.fcgi?dbfrom=pubmed&retmode=ref&cmd=prlinks&id=27276373
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“‘Mood disorder due to a general medical
condition” should be used for patients with
depression that appears to result directly
from a specific medical condition

29

O-Item Patient Health Questionnaire (PHQ-9)

(PHQ-2)
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PHQ-9 score Depression severity Clinician response

1-4 None None

5-9 Mild to moderate If not currently treated, rescreen in
2 weeks. If currently treated,
optimize antidepressant and
rescreen in 2 weeks

10-14 Major depressive disorder | Start antidepressant therapy

215 Major depressive disorder | Start antidepressant therapy; obtain

psychiatric consultation if suicidality
or psychosis suspected

Geriatric Depression Scale (GDS)
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DSM-5 criteria

Manic episodes
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Bipolar Disorder

Late-onset mania
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Bipolar disorder type Il

Past episodes of hypomania

Mixed states

39

Mania
depression

40
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Delusions are often plausible and focused on physical or
medical preoccupations

50%

173

40-60%

Aggressive acute phase of treatment to bring about
remission

Continuation treatment for an additional 6 months
after symptom remission to prevent relapse

Maintenance treatment to prevent recurrence

3/21/2022

21



43

44

At 4 weeks, 1/3 will be nonresponders, 1/3 will
have responded fully, and 1/3 partially
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Drug Initial Final Comments/Precautions
Dosage |Dosage

Citalopram 10 mg 20 mg
gam gam

Escitalopram 10mg 10-20

gam mg gam
Sertraline 25mg 100-200
gam mg gam

Initial Final Comments/Precautions
Dosage | Dosage

45
Duloxetine 20-30 mg 60mg
gam gam
Venlafaxine  37.5-75  75-225
XR mg gam mggam
Vortioxetine  5mg qam 10-20
mg qam
46

Risk of Qtc prolongation in doses >20
mg, nausea, tremor, hyponatremia,
serotonin syndrome

Nausea, tremor, serotonin syndrome;
reduce dosage in renal insufficiency

Nausea, tremor, insomnia, serotonin
syndrome

Drug interactions (CYP1A2, -2D6
substrate); chronic liver disease,
alcoholism, increased serum
transaminase; reduce dosage in renal
insufficiency

Int J Clin Pract. 2007 Aug; 61(8): 1283-
1293

Mild hypertensive; headache, nausea,
vomiting; do not stop abruptly; reduce
dosage in renal insufficiency

Nausea; no data available on doses
>5mg in older adults

3/21/2022
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https://www.ncbi.nlm.nih.gov/pmc/articles/PMC2408656/

47

48
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Initial Final Dosage | Comments/Precautions
Dosage

Nortriptyline 10-25mg 25-100 mg ghs Glaucoma, prostatic disease,

TCAs
ghs
Other Antidepressants
Bupropion 75mg
qgl2h
150 mg
gam

Mirtazapine 7.5mg ghs

diabetes; may be fatal in
overdose; therapeutic window
50-150 ng/mL serum level

150-300 mg  Agitation, insomnia, seizures

300 mg

extended

release gam

15-45 mg ghs Dry mouth, weight gain,
potential for neutropenia,
reduce dosage in renal
insufficiency

Neuropsychiatr Dis Treat
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https://www.ncbi.nlm.nih.gov/pmc/articles/PMC4946846/
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Prescriber response guidelines at 4 weeks
based on PHQ-9

Sequenced Treatment Alternatives to Relieve
Depression (STAR*D) Studies

PHQ-9 score or Outcome Clinician response
change

No decrease or Nonresponse Switch medication
increase

Decrease of 2-4 points | Partial response | Add medication

Decrease of 25 points | Response Maintain medication
Score <5 Remission Maintain medication
49
>
>
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Electroconvulsive therapy (ECT)

First-choice for treatment
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Do not stop or switch if Li++ is working
Toxicity can occur at plasma concentrations below
therapeutic threshold of 1 mEq/L
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Lamotrigine
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Older adult response is not as robust
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W Before Treatment

HAM-D Score
I

L] After Treatmant
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Duke study: Aerobic
exercise equivalent to SSRI

N=150, age 50 — 77

16 weeks, 75% HRmax
walking 3x weekly

Measured Hamilton
Depression Scale and Becks
Inventory

BDI Score

62

Extreise
Treatment Group

Medication Exarcise Combination
Treatment Group
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Depress Anxiety. 2016 Aug; 33(8): 765-774.
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https://www.ncbi.nlm.nih.gov/entrez/eutils/elink.fcgi?dbfrom=pubmed&retmode=ref&cmd=prlinks&id=27320786
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[N 001 2 3 4 5 6 7 8 9 10 11 12 Most lonely
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Which one of the following treatment options should be
considered next?

Which one of the following treatment options should be
considered next?

Augmentation with bupropion
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Which one of the following is the most appropriate
course of action?

Which one of the following is the most appropriate
course of action?

Start treatment with an antidepressant if she shows
no improvement in 2 weeks.
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